Home Made Wood Burning Stove

Author: Jerry Pepera

g_pepera@sbcglobal.net

Materials List

QTY

DESCRIPTION

PART NUMBER

 

 

 

1

1.5-3VDC Hobby Motor

Radio Shack #273-223

1

Non-Insulated med. Alligator clip w/solder connect

Digi-Key CP-2401-ND or equivalent

1

Aluminum AA Battery Holder

Digi-Key #139K-ND

12

Red 20 GA stranded hookup wire

 

4

Blk 20 GA stranded hookup wire

 

4

20 GA Bare solid copper wire

 

1

Small wire tie

 

8

1/8 short aluminum pop rivets

 

4

4-40 X 3/8 pan head machine screws

 

4

#4 star lock washer

 

4

2X 6-32 0.25 hex male/fem aluminum threaded spacer

Digi-Key #8425K-ND

1

4 X 4 0.032 thick aluminum sheet metal

 

1

1 X 4 0.032 thick aluminum sheet metal

 

1

X 4 0.032 thick aluminum sheet metal

 

1

X X hardwood block

 

1

1 X 1 0.015 thick paper automotive gasket material

 

1

13 oz coffee can (4 Dia.)

 

2

26 oz coffee cans (5 Dia.)

 

 

 

 

 

 

 

 

Sources: digi-key Corp

www.digikey.com

 

Burner Assembly Instructions

 

The following steps require qty 2 26 oz. Coffee cans. Sanka coffee cans seem to be the most common 26 oz. Can available.

 

Collar Assembly

Finish assembly as shown by inserting 13 oz. Assembly into collar. Use 1/8 Pop rivets to secure. Completed burner assembly will friction fit with base because 4-40 threads on the standoffs will readily catch on holes in coffee can. This feature prevents unit from coming apart unexpectedly. Easiest assembly/ disassembly is with unit upside down. Gently nudge standoffs into or out of holes in burner one leg at a time.

 

Base and Motor Mount Dimensions

 

Stove Base Assembly

 

Propeller Assembly

Templates